
Layng Creek Facilities Plan 
Cottage Grove, Oregon 

August 2002 

 

1 

EXECUTIVE SUMMARY 
 
 
The City of Cottage Grove has two water treatment plants.  The older plant is 
located approximately 21 miles east of the city on Layng Creek and has a 
capacity of 1.6 MGD.  The newer plant is adjacent to the Row River east of the 
City and has a capacity of 2.0 MGD.  The two plants, together, produced an 
average flow of 1.5 MGD during 1999, but the City will need 2.5 MGD by the year 
2022.  The City consumption from the two plants during the maximum week was 
2.4 MGD in 1999 and is expected to reach 4.9 MGD by the year 2022. 
 
The Layng Creek plant historically, was not able to consistently meet drinking 
[...]
conditions of the year 2022, then the answer is clear and has been 
determined by the capacity of the existing transmission pipeline.  The 
pipeline cannot supply the entire flow needed by the City for the year 2022 
and it would cost approximately $7.6 million to replace all of the pipeline, at 
the same capacity, from the dams to the City reservoir.  That cost exceeds 
the cost of plant expansion in all other alternatives and so the answer would 
be to expand the Row River plant.  It may, however, be feasible to replace 
the Layng Creek plant with a plant of 2 MGD, which is within the capacity of 
the pipeline, and later expand the Row River plant when the City needs 
more than 4 MGD. 

 



Layng Creek Facilities Plan 
Cottage Grove, Oregon 

August 2002 

 

51 

3. Question:  Should the City repair the Layng Creek system and delay 
the expansion of the Row River plant, or expand the Row River plant 
now? 

 Answer:   We can consider the costs of repairs to the Layng Creek system 
against the costs of expanding the Row River plant to provide the 
comparable capacity of 2 MGD.  Those repairs should provide sufficient 
water to meet the needs of the City through the next 10 to 15 years.  The 
facilities also should be adequate to provide service for 30 years if the 
deteriorated portions of the pipeline are replaced.  The City is expected to 
need to expand the Row River plant in 10 to 15 years to provide the 
capacity needed beyond the capacity of the 14-inch transmission pipeline.  
The decision on which plant should be expanded depends upon costs and 
other factors presented later in this report. 

 
ALTERNATIVES 
 
Several alternatives were developed during this study.  Each provides a way to 
resolve concerns about the long-term care of the collection and transmission 
mains between the diversion dams and plant and between the plant sites and 
City, and to provide satisfactory drinking water to the City.  Although most of 
these alternatives would continue service to all the existing customers of the 
system, one would sharply affect the customers along the transmission main 
between the plant and the City.   
 
Each of the alternatives will require the construction of new treatment facilities 
soon, either through immediate expansion of the Row River plant (Alternatives 1, 
2, and 7) or through immediate construction of a new plant adjacent to the lower 
site of the Layng Creek plant (Alternatives 3, 4, 5, and 6).  As the City demand 
for water continues to increase beyond the year 2014, still more treatment 
capacity will be needed.  That additional capacity will have to be installed at the 
Row River plant due to the limited capacity of the 14-inch transmission line.  
 
The treatment facilities considered in this study would continue to use the basic 
treatment processes currently used by the City.  Raw water would be obtained 
through the existing water rights and filtered before being disinfected with 
chlorine and flowing into the system.  These processes provide a safe and 
reliable supply for the system, the staff is familiar with the equipment and 
operations, and the costs are low.  Four of the alternatives (3, 4, 5 and 6) use 
somewhat different types of filters but the equipment and operating procedures 
are similar to those now used. 
 
If the customers along the transmission line east of the Dorena dam are to be 
served, a new storage tank will need to be constructed near Culp Creek that 
would allow the plant serving this area to be off-line for up to two days during 
severe weather or water quality conditions.  The tank also would serve to provide 



Layng Creek Facilities Plan 
Cottage Grove, Oregon 

August 2002 

 

52 

additional storage for the City.  If these customers are not to be served, the tank 
would not be necessary.  
 
All alternatives will be subject to permitting requirements for work along 
highways, in easements, and especially in and along the creeks, river and lake.  
Endangered Species Act regulations will particularly impact work involving the 
dams and the Layng and Prather Creek intake line replacements. 
 
Treatment processes 
 
Rapid sand filters (Alternatives 1, 2, 4 and 7) 
The rapid sand filters now used at the Layng Creek plant and at the Row River 
plant share several common features.  Both filter systems require the raw water 
to be treated with chemicals to form a floc with the finely divided solids in the 
water (turbidity) and some of the dissolved materials.  The floc are then 
separated to leave a cleaner water that is filtered at a rate of approximately five 
gallons per minute through each square foot of filter surface.  The granular filter 
materials strain and separate the finely divided materials from the water, 
accumulating them within the spaces between grains of filter material.  Over a 
period of time, the spaces become clogged and the filters are backwashed to 
clear the filter materials and then put back into operation.  Although the spaces 
between grains become clogged within a relatively short time, ranging from a few 
hours to two to three days, backwashing is a quick and easily automated way to 
restore filter capacity and return the filter to regular operation.  Backwash water 
from the filters must be settled in a lagoon before it can be discharged under a 
discharge permit.  Sludge from the settling tanks must also be removed and is 
usually discharge to a settling pond, and the sludge is removed after it dries.  All 
alternative plans for expansion at the Row River Plant are based on the 
continued use of rapid sand filter units similar to the unit now at that plant.  
Alternative 4 proposes use of a package-version of the rapid sand filter process 
at the lower site of the Layng Creek plant. 
 
The City presently has two rapid sand filter plants and the staff is experienced in 
their operation and maintenance.  Filter maintenance includes periodic 
replacement of the media.  The recommended schedule is at about 12 year 
intervals though actual conditions may vary.  
 
Slow sand filters (Alternative 3) 
When alternatives were first considered, it was expected that the existing filters 
at the Layng Creek plant would be serviceable for the foreseeable future and 
would be used in Alternative 3.  However, analysis of the filters after they had 
been resanded in early 2000 revealed that the steel underdrain systems were not 
in satisfactory condition and that the filter performance was marginal.  As a 
result, there would be no advantage in retaining these filters to pretreat water 
ahead of a second stage filter system.  In place of the earlier Alternative 3 plan 



Layng Creek Facilities Plan 
Cottage Grove, Oregon 

August 2002 

 

53 

that would have retained the existing filters, another plan was developed in which 
a set of “slow sand” filters would be considered at the lower site.  The settling 
facilities at the upper site would be retained to pretreat water during periods of 
high raw water turbidity. 
 
Like rapid sand filters, slow sand filters use granular filter materials to separate 
turbidity and biological materials from the water, but generally without first adding 
chemicals to form a floc.  This saves on the costs of operating the chemical 
addition and settling facilities but, because a chemical treatment step is not used, 
the raw water must be cleaner and water with a turbidity of 10 or greater should 
be avoided unless it is pretreated.  Fortunately, the water supplies to the Layng 
Creek plant are of satisfactory quality most of the time and have a turbidity of 
less than five except for very short durations.  It is also fortunate that the facilities 
chemical addition and settling facilities at the upper site are in satisfactory 
condition and could be used during periods that the raw water did not clear up 
quickly after storm events.  Slow sand filters also have two other significant 
differences from rapid sand filters, they operate at a very slow rate of about 0.1 
GPM per square foot (vs. 5 GPM/SF for rapid sand filters) and they are extremely 
stable in performance, reducing the time required for operator attention.  This 
stability is recognized by the US Environmental Protection Agency regulations 
which permit turbidities of up to 1.0 NTU in the product water from slow sand 
filters as opposed to 0.3 NTU for water from conventional rapid sand filters.  Slow 
sand filter plants are also exempt from the requirements of the 
Disinfection/Disinfection By-Product regulations for removal of total organic 
carbon (TOC). 
 
Slow sand filters do require cleaning after several weeks, much less often than 
for rapid sand filters, because of the low rate water is applied.  Cleaning has 
been historically done with hand labor and mechanized truck or buggy systems 
to physically remove the top one-quarter to one-half inch of sand from the filter.   
Newer cleaning methods have been developed which eliminate most hand labor 
and avoid losing sand with each cleaning event.  Both methods work well and 
can be completed within less than a day with a temporary labor crew.  Daily filter 
operation normally requires only intermittent visits to check disinfection facilities 
and water sampling.  Electrical requirements are also less expensive than for 
conventional plants as backwash pumps and air compressors are not required 
and the existing single-phase power supply would be adequate.  
 
Some wastewater is generated during the filter cleaning cycle and it must be 
settled in a lagoon before it can be discharged under a discharge permit.  There 
is no sludge to be removed.  Filter maintenance includes periodic replacement of 
the media.  The schedule depends on the cleaning method and depth of sand 
media, but a 10-year period is feasible though actual conditions may vary.  
 
 



Layng Creek Facilities Plan 
Cottage Grove, Oregon 

August 2002 

 

54 

Cartridge filters (Alternative 5) 
Cartridge filters are a process that was used for swimming pools and in 
commercial and industrial applications.  Depending on the size of the pores in the 
cartridge material, cartridge filtration can remove solids that contribute to turbidity 
and some bacteria.   
 
The process generally involves prescreening raw water and pumping it under 
pressure through a series of cartridges.  In addition to feed pumps, the system 
requires a cleaning tank, automatic backwash system with chemical cleaning, 
controls, and backwash water supply.  Backwashing is automatic and flushes the 
accumulated materials from the surface.  Pretreatment with granular filters is 
often desirable to reduce the frequency and degree of backwash required.   
 
Backwash water and chemicals need to be collected and settled before 
discharge under a discharge permit.  Little or no sludge is generated.   Cartridges 
must be replaced as they fail, allowing contaminants to pass through.  The 
cartridges must be replaced at a modest frequency, usually within a year. 
 
Membrane filters (Alternative 6) 
Membrane filters, like cartridge filters, are a relative new process that once was 
used in commercial and industrial applications.  Depending on the size of the 
pores in the membranes and the materials, membrane filtration can remove 
solids that contribute to turbidity, bacteria, dissolved organics, or even ions.  The 
several types of applications range from “microfiltration,” to “ultrafiltration,” 
“nanofiltration” to reverse osmosis.  Microfiltration is the method generally used 
by municipal water supplies.  It will remove silt, clay, Giardia lamblia and 
Cryptosporidium cysts, algae, and some bacterial species, but is not an absolute 
barrier to viruses.  It does control those microorganisms when used with 
disinfection, however.    
 
The microfiltration process generally involves prescreening raw water and 
pumping it under pressure through a membrane.  In addition to feed pumps, the 
system requires a cleaning tank, automatic backwash system with chemical 
cleaning, controls, and backwash water supply.  Backwashing is automatic with 
membrane filtration systems and flushes the accumulated materials from the 
surface.  Pretreatment is often desirable to reduce the frequency and degree of 
backwash required.   
 
Backwash water and chemicals need to be collected, settled and neutralized 
before discharge under a discharge permit.  Little or no sludge is generated.  
Membranes must be replaced as they fail, allowing contaminants to pass 
through.  For a time, failed membrane cartridges can be bypassed and bad fibers 
removed or sealed.  Eventually, however, the membranes must be replaced at a 
considerable expense and at a frequency estimated at about five years. 
 



Layng Creek Facilities Plan 
Cottage Grove, Oregon 

August 2002 

 

55 

Each alternative is presented in the format of a brief description of the major 
features, followed by a brief listing of the advantages and disadvantages of the 
alternative, and the issues to be addressed if the alternative is to be considered 
further.  The costs of implementing and operating each alternative are presented 
in the next section of the report. 
 
Alternative No. 1:  Close and Demolish Existing Layng Creek Plant and 
Replace the Capacity with a 2 MGD Expansion at the Row River Plant 
 

Disconnect all customers that cannot be served from the Row River plant.   
Demolish diversion dams. 
Remove exposed sections of transmission lines and seal ends. 
Transfer Water Rights to Row River plant intake. 
Expand Row River facilities by adding a second 2.0 MGD filter unit and 
associated equipment. 

 
Advantages 
 Eliminates costs for improvements to: 
 Dams 
 Diversion pipelines 
 Layng Creek plant sites 
 Transmission main. 
 Eliminates work sites distant from City. 
 Eliminates filters that are difficult to operate and fail to meet treatment 

requirements during flash flow periods. 
 
Disadvantages 
 Most of the customers outside the City are left to find own water supplies. 
 Loss of revenue from customers along the transmission pipeline. 
 Requires early expansion of Row River plant. 
 Requires demolition of dams, the Layng Creek plant (both sites) and the 

pipeline suspension bridge. 
 
Issues 
 Can City legally stop serving customers along the transmission pipeline? 
 Is City willing to stop serving customers along the transmission pipeline? 
 What level of demolition and site restoration will be necessary for abandoned 

sites? 
 To whom will abandoned sites be transferred? 
 What is the cost for expansion of the Row River plant? 
 
Description 
The Row River plant would be expanded from its present capacity of 2.0 MGD by 
extending the building by 30-feet to the south to house a new package filter 
similar to the 1992 unit.  Additional chemical feed pumps would be installed in the 



Layng Creek Facilities Plan 
Cottage Grove, Oregon 

August 2002 

 

56 

existing chemical equipment rooms to serve the new filter.  Piping, electrical and 
control services would be connected as planned at the time the existing plant  
was designed.  A new chlorine contact tank would have to be constructed 
adjacent to the existing single tank and new high service pumps would be 
installed, as on the existing tank, to pump to the Knox Hill Reservoirs. 
 
Services along the Layng Creek transmission main could be served from the 
Knox Hill system as far as the Dorena Lake Home Park, but the main would be 
excavated, severed and the ends plugged after that connection.  Customers 
beyond the river crossing would no longer receive service from the City and 
would have to drill wells or form their own water system. 
 
The dams on Prather Creek and Layng Creek would have to be removed, the 
pipelines plugged, the Layng Creek plant (both sites) demolished, the pipeline 
bridge over the river removed and the open ends of all remaining pipelines and 
service connections sealed.   
 
Applications would be made to transfer water rights for the Prather Creek and 